A 46-840 WOOD TURNING DUPLICATOR WL-4
AADELT FOR 11™& 12" WOOD LATHES Part No 434-01-855-0005

A Pentair Company Revised 6-8-95
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REPLACEMENT PARTS
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PART NUMBER

434-01-406-0003
931-01-011-4091
434-01-106-0002
434-01-055-0001
901-02-010-7562
902-01-020-1227
434-01-089-0018
901-04-150-0205
904-15-062-0283
1202552
10 905-02-010-5050
1 901-04-020-0303
12 901-04-260-1505
13 434-01-084-0007
14 434-01-754-0001
15 901-02-010-0555
16 434-03-060-0001
17 434-01-031-0001
18 901-02-010-7562
19 901-04-191-9967
20 434-01-060-0005
21 434-01-008-0008
22 434-01-112-5001
22A  422-03-112-0003
23 434-01-055-5001
23A  434-01-055-0005
24 434-01-089-0020
25 901-02-010-0506
26 434-01-055-0007
27 422-16-104-0009
28 434-01-014-0008
29 901-02-010-0506
30 434-01-089-0019
31 901-25-030-2007
32 434-01-104-0002
33 434-01-014-0009
34 901-01-060-0602
35 902-01-020-5438
36 904-10-031-2097
37 928-01-021-3377
38 434-01-072-0021
39 434-01-072-0020
40 901-11-020-0838
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DESCRIPTION

SHAFT ASSY, CONST OF:

BALL HANDLE

SHAFT

GUIDE

#10-32 X 5/16” ROUND HD SCREW
1/2-20 JAM NUT

SUPPORT

5/16-18 X 1/4" HEX SOC SET SCREW
EXT RET RING

STUD ASSY

5/64 X 7/16" GROOVE PIN (Early Models Only)
6/16-18 X 1 1/4” SQ HD SET SCREW
1/4-20 X 1/2" THUMB SCREW

SLIDE

NAMEPLATE

#08-32 X 3/8” ROUND HD SCREW
KNOB

COVER

#10-32 X 5/16” ROUND HD SCREW
#10-32 X 1/8" HEX SOC SET SCREW
HOLDER

TOOL BIT

SCREW (Current Models Only)

CAP SCREW (Early Models Only)
UPPER GUIDE (Current Models Only)
UPPER GUIDE (Early Models Only)
SUPPORT

5/16-18 X 5/8" ROUND HD SCREW
LOWER GUIDE

SPACER

SUPPORT BRACKET

5/16-18 X 5/8” ROUND HD SCREW
SUPPORT

WOOD SCREW

SPACER (FOR USE WITH 12" LATHES ONLY)
BRACKET

5/16-18 X 1 1/4” HEX HD SCREW
7/16-14 JAM NUT

WASHER

COIL SPRING

RETAINER PLATE

PLATE

7/16-14 X 2 1/4” CARRIAGE HD SCREW

* NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged
or missing standard safety equipment on machines presented to Delta Authorized Service Center for service/repairs. Any product
which is presented to a Delta Authorized Service Center for repairs which contains missing or damaged standard safety equipment
will have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid
such charges only if the missing safety component s supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta
Technical Publications Department or through your local service outlet.
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